ssamanas. FCC RADIO TEST REPORT

Report No. : FG791332-01B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum -
Ref Level 30.00 dém  Offset 10.70 db w RBW 300 khz Ref Level 20.00 GBm  Offset 10.70 di e RBW 300 kHz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 17.17 dBm| Mi[1] 14.36 dBm|
M1 707.1570 MHz| 704.4000 MHz|
& ndB ,X‘ 26.00 dBj & ndB 26.00 dB|
104d P | Pt - VA WP 9.810000000 MHZ, 104 A Lswgrome: '\/.rv By s 9.930000000 MHz|
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56/ B ey il fod NoAug e Y
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-50 -50
-60 di -60
GCF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts pan 20.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
M1 1 707.157 MHz 17.17 dém ndB down 9.81 MH2 M1 1 704.4 MHz 14.36 dém ndé down 9.93 MH2
T1 1 699.205 MHz -9.28 dBm nds 26.00 d8 T1 1 698.885 MHz -11.67 dam nds 26.00 d8
T2 1 709.015 MHz -8.84 dém Q factor 72.1 T2 1 708.815 MHz -11.65 dém Q factor 70.9
( )i ] T o8 ( ) )

Date: 12.0UL. 2018 19:24:21

Date: 12.0UL.2018 19.24:10

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

G o
v v
Ref Level 30.00 dém Offset 10.70 db « RBW 300 kHz Ref Level 30.00 dém Offset 10.70 db « RBW 300 kHz
jo Att 30de  SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.67 dbm| Mi[1] 13.97 dBm)|
706.0210 MHz| 708.0000 MHZ]
& 26.00 dB) & T ndB 26.00 dB)|
o 9.790000000 MHz v r Ao B 10.250000000 MHz|
72.1 7 Q factor 69.1
0di 0di {
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-40 df -40
50 -50
-60 di -60
CF 707.5 MHz 1001 pts SEBH 20.0 MHz CF 707.5 MHz 1001 E(s Sgan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
706.021 MHz 14.67 d8m ndB down 9.79 MH2 1 708.0 MHz 13.97 dém ndé down 10.25 MH2
T1 Y 702.685 MHz -10.34 dBm nds 26.00 d8 T1 1 702.585 MHz -12.17 d8m nds 26.00 d8
T2 1 712.475 MHz -11.29 dém Q factor 72.1 T2 1 712.835 MHz -12.17 d8ém Q factor 69.1
)i TIIIID o8 )i
L J L L J

Date: 12.0UL 2018 19.31:56

Date: 12.JUL.2018 19.32.07

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10.70 di w RBW 300 kHz Ref Level 20.00 Bm  Offset 10.70 di e RBW 300 kHz
jo Att 30ds  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 126 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 15.30 dbm| [ETEY] 13.56 dBm
710.1810 MHz| 707.1040 MHz|
& nds 26.00 dB| #o nds 26.00 dB|
o WA B 10.210000000 MHZ| T ~PA N r o N ey 10.350000000 MHZ|
Q factor 69.6) / Q factol \ 68.3]
od 0 \
-10 di -10d
/
-20d - -20 di
PNl ey 2
i AWAN; Pt
-30 = -30 <
-40 di -40 d
-50 di 50 d
60 -60
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 710.181 MHz 15.30 dBm ndB _down 10.21 MHz ML 1 707.104 MHz 13.58 dBm ndé down 10.35 MHz
T1 1 705.905 MHz -10.67 d8m nds 26.00 d8 T1 1 705.885 MHz -12.35 d8m nd8 26.00 d8
T2 1 716.115 MHz -10.58 dBm Q factor 69.6 T2 1 716.235 MHz -12.58 dem Q factor 68.3
) I e )

Date: 12.0UL.2018 19:35.13

Date: 12.0UL.2018 19.35.02

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-8 of 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG791332-01B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH 1.1 1.1 | 271 | 271 | 448 | 449 | 903 | 9.07 - - -
Middle CH 1.1 | 1.09 | 272 | 272 | 449 | 448 | 9.01 | 9.03 - - -
HighestCH | 1.09 | 1.1 | 272 | 273 @ 45 | 45 | 9.03 | 9.09 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-9 of 30




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG791332-01B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

pectrum

(=)

Ref Level 30.00 dbm

Offset 10.70 db & RBW 30 khz

Ref Level 30.00 dem Offset 10.70 dB w RBW 30 kHz

o Att 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT fo At 30de SWT  63.2ps @ VBW 100kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 14.39 dBm| Mi[1] 13.67 dBm)|
- 699.65520 MHz| - 699.36150 MHZ|
Occ Bw 1.102097902 MHz| " Oce Bw 1.096503497 MHz|
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-60 di -60
GF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
ML T 699.6552 MHz 14.39 dem ML i 699.3615 MHz 13.67 dém
T1 1 699.14336 MHz 6.43 dBm Oce Bw 1.102097902 MHz T1 1 699.15734 MHz 5.39 dam Occ Bw 1.096503497 MHz
T2 1 700.24545 MHz 7.35 dém T2 1 700.25385 MHz 5.75 dém
( )i ] T o8 ( ) ) TIin

Date: 12.0UL 2018 19.4225

Date: 12.0UL.2018 19.4236

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

™ o
v v
Ref Level 30.00 dém Offset 10.70 db « RBW 30 kHz Ref Level 30.00 dém Offset 10.70 db « RBW 30 kHz
jo Att 30de  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT = Att 30de  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 13.91 dBm| Mi[1] 13.17 dBm)|
- < 707.47760 MHz - 707.88040 MHz
Occ Bw 0699 MHz| Occ Bw 1.093706294 MHz|
Vs ~ T > A pon XA
i VT AV WY, o p e 104 - e y A N
4
od 0d
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-40 df -40
50 -50
-60 di -60
CF 707.5 MHz 1001 pts SEB" 2.8 MHz CF 707.5 MHz 1001 E(s SEOI\ 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
707.4776 MHz 13.91 d8ém 1 707.8804 MHz 13.17 dém
T1 Y 706.95175 MHz 6.17 dBm Occ Bw 1.099300699 MHz T1 1 706.94895 MHz 3.91 d8m Occ Bw 1.093706294 MHz
T2 1 708.05105 MHz 5.31 dém T2 1 708.04266 MHz 5.03 dam

T

( )| )

Date: 12.0UL 2018 19:50.22

X e

Date: 12.0UL.2018 19.50:11

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10.70 di w RBW 30 kHz Ref Level 20.00 Bm  Offset 10.70 dE w RBW 30 khz
jo Att 30ds  SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT fo Att 30d8  SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
MiL1] 13.79 dbm| [ETEY] 13.77 dBm)
e 715.26080 MHz| a5 714.96150 MHz|
occ Bw 1.093706294 MHZ| Oce Bw 1.102097902 MHz
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-40 di -40 di
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60 -60
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 715.2608 MHz 13.79 dém ML 1 714.9615 MHz 13.77 dem
TL 1 714.75175 MHz 7.64 dBm Occ Bw 1.093706294 MHz TL 1 714.75175 MHz 4.16 dBm Occ Bw 1.102097902 MHz
T2 1 715.84545 MHz 6.41 dBm T2 1 715.85385 MHz 5.13 dBm
) T ee ) aimn e

Date: 12.0UL.2018 195317

Date: 12.0UL.2018 19.53.28

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A12-10 of 30




ssamanas. FCC RADIO TEST REPORT

Report No. : FG791332-01B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Date: 12.0UL.2018 18:46.31

pectrum -
Ref Level 30.00 dém _ Offset 10.70 db w RBW 100 khz Ref Level 30.00 cbm _ Offset 10.70 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 15.46 dBm| Mi[1] 14.42 dBm|
- 700.76170 MHz| - 699.59490 MHz|
x' Occ Bw 2.709290709 MHZ| X Occ Bw 2.709290709 MHZ|
- 1071 P R P s B L NP ¢ d 272 SN W YN SN SN
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GF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 700.7817 MHz 15.46 dem M1 1 699.5949 MHz 14,42 dém
T1 1 699.15734 MHz 7.84 dBm Oce Bw 2709290709 MHz T1 1 699.15135 MHz 7.52 dam Occ Bw 2.709290709 MHz
T2 1 701.86663 MHz 9,53 dém T2 1 701.86064 MHz 6.86 dém
( )i ] T o8 ( ) ) TIin

Date: 12.0UL.2018 18.46.42

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date: 12.0UL.2018 1854.28

G o
v v
Ref Level 30.00 dém Offset 10.70 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 19 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 14.61 dbm| Mi[1] 14.75 dBm)|
- 707.11640 Mz - 706.53500 MHZ]
Occ Bw 2.715284715 MHz| 2.721278721 MHZ|
T1dr—— Y| S N 11 P
fid — . N i 1 / i
y {
/ /
0di od {
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-20 di y—owanes = -20 di —~
N/V/_ 2 e R AT
-30 -30
-40 df -40
50 -50
-60 di -60
CF 707.5 MHz 1001 pts SEB" 6.0 MHz CF 707.5 MHz 1001 E(S SEOH 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
707.1164 MHz 14.61 d8ém 1 706.535 MHz 14,75 dém
T1 Y 706.14535 MHz 8.36 dBm Occ Bw 2.715284715 MHz T1 1 706.13936 MHz 8.53 dém Occ Bw 2.721278721 MHz
T2 1 708.86064 MHz 8,50 dBm T2 1 708.86064 MHz 8.24 dBm
)i TIIIID o8 )i uinmnn e
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Date: 12.00L.2018 18:54:17

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Date: 12.0UL.2018 18.57.22

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10.70 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 10.70 di w RBW 100 kHz
jo Att 30ds 8 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max @17k Max
MiL1] 15.14 dbm| [ETEY] 14.51 dBm
e 713.57690 MHz| a5 714.11040 MHz|
Y occ Bw 2.721278721 MHZ] ; Oce Bw 2.727272727 MHZ]
1 A SAPA AN A { N ~ =1
104 e R E— - e 104 e v = —
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-20d = -20 di i
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-40 di -40 d
-50 di 50 d
60 -60
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 713.5769 MHz 15.14 dBm ML 1 714.1104 MHz 14.51 dBm
TL 1 713.13936 MHz 7.25 dBm Occ Bw 2.721278721 MHz TL 1 713.13337 MHz 8.72 dem Occ Bw 2.727272727 MHz
T2 1 715.86064 MHz 8.93 dem T2 1 715.86064 MHz 7.82 dBm
) I e ) e

Date: 12.0UL.2018 18:57:34

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG791332-01B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum -
Ref Level 30.00 dém _ Offset 10.70 db w RBW 100 khz Ref Level 30.00 cbm _ Offset 10.70 dB w RBW 100 khz
o At a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 12.88 dbm| Mi[1] 11.82 dBm|
- 702.86900 MHz| - 701.67000 MHZ]
Occ By 4.475524476 MHz M1 Occ Bw 4.485514486 MHz|
- - - 104 - o
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{ o ]
\ /
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pe 204l i
Y P i NASY \ P
-40 -40
50 -50
60 d -60
GF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts pan 10.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 702.869 MHz 12.88 dém M1 1 701.67 MHz 11.82 dém
T1 1 699.27223 MHz 7.47 dBm Oce Bw 4.475524476 MH2 T1 1 699.26224 MHz 6.44 dBm Occ Bw 4.485514486 MH2
T2 1 703.74775 MHz 7.75 dém T2 1 703.74775 MHz 6.92 dém
( )i ] T o8 ( ) ) TIin

Date: 12.0UL.2018 19.05.09

Date: 12.0UL.2018 19.05.20

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

™ o
v v
Ref Level 30.00 dém Offset 10.70 db « RBW 100 kHz Ref Level 30.00 dém Offset 10.70 dB & RBW 100 kHz
jo Att 30de  SWT 19 ps @ VBW 300 kHz Mode Auto FFT = Att 30de  SWT 19 ps & VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 13.41 dBm| Mi[1] 12.83 dBm)|
- ! 706.19100 MHz, - 706.24100 MHz]
L Occ Bw 4.485514486 MHz| Occ Bw 4.475524476 MHz|
i Al Lonn i 104 3l PPN y ALy
s { o / i i
] { ] )\
-10 X 20 7 \
-20 di = "~ -20d 4 WV,
PO SOV ot A AA 3 . NV N
oo A e i AV o, )
-40 df -40
50 -50
-60 di -60
CF 707.5 MHz 1001 pts SEBH 10.0 MHz CF 707.5 MHz 1001 E(s Sgan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
1 706.191 MHz 13.41 d8ém 1 706.241 MHz 12.83 dém
T1 Y 705.24226 MHz 7.46 dBm Occ Bw 4.485514486 MHz T1 1 705.26224 MHz 7.73 d8m Occ Bw 4.475524476 MHz
T2 1 709.72777 MHz 7.02 dem T2 1 709.73776 MHz 6.15 dam
)i TIIIID o8 )i uinmnn e
L J L L J

Date: 12.0UL 2018 19:13.06

Date: 12.0UL.2018 19:1255

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10.70 di w RBW 100 kHz Ref Level 20.00 Bm  Offset 10.70 di w RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(017K Max (@ 1Pk Max
MiL1] 13.85 dbm| [ETEY] 11.46 dBm
e 714.58900 MHz| a5 714.26900 MHz|
okiBw 4.495504496 MHz| mPee Bw 4.495504496 MHz|
A 1 it 13
10 d ~ s - - 10 df Dt — —— -
/ I | {
od | 0 / \\
/ \ / |
-10 df 3 -10d F
{ 74
/ - L/ %
-20d -20 di vt
A R
3 a6 perra o
TSAN
-40 di -40 di
-50 di 50 d
60 -60
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 714.589 MHz 13.85 dBm ML 1 714.269 MHz 11,48 dBm
T1 1 711.26224 MHz 8.58 dBm Occ Bw 4.495504496 MHz T1 1 711.25225 MHz 6.87 d8m Occ Bw 4.495504496 MH2
T2 1 715.75774 MHz 8.08 dem T2 1 715.74775 MHz 7.12 dBm
) I e ) e

Date: 12.0UL.2018 19:16.01

Date: 12.0UL.2018 19:16:12

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG791332-01B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum -
Ref Level 30.00 dém  Offset 10.70 db w RBW 300 khz Ref Level 30.00 cbm _ Offset 10.70 dB w RBW 300 khz
o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 14.92 dbm| Mi[1] 13.85 dBm)|
- " 707.2970 MHz| - 702.4020 MHz]
OccBw o 9.030969031 MHZ| Occ Bw 9.070929071 MHZ|
T - e A A 1 D A -
10 d LA 10 df Il = ~ ALY, .
7 7
% / o /
I /
-10 -10 N
3 . T\
-40 -40
50 -50
60 d -60
GCF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts pan 20.0 MHz
arker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
M1 1 707.297 MHz 14.92 d8m M1 1 702.402 MHz 13.85 dém
T1 1 5699.4845 MHz 7.78 dBm Oce Bw 9.030969031 MHz T1 1 699.4845 MHz 7.27 dam Occ Bw 9.070929071 MHz
T2 1 708.5155 MHz 8,71 dém T2 1 708.5554 MHz 7.13 dém
( )i ] T o8 ( ) ) TIin

Date: 12.0UL.2018 19:23.47

Date: 12.0UL.2018 19.23.58

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

( )| )

Date: 12.0UL.2018 19.31:44

T

™ o
v v
Ref Level 30.00 dém Offset 10.70 db « RBW 300 kHz Ref Level 30.00 dém Offset 10.70 db « RBW 300 kHz
jo Att 30de  SWT 126 ps @ VBW 1MHz Mode Auto FFT = Att 30de  SWT 126 ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
m1[1] 15.16 dBm| Mi[1] 13.57 dBm)|
- < 705.9820 MHz, - . 703.7640 MHz|
Occ Bw = 9.010989011 MHZ| 1 9.030969031 MHz|
=l . T ~A AL
i % = y AR ~ .
\
0d . A
/ \
-10 [
-20 di = 7 \l
2 b MV L VN
B =
-40 df -40
50 -50
-60 di -60
CF 707.5 MHz 1001 pts SEBH 20.0 MHz CF 707.5 MHz 1001 E(s Sgan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | v-value | Function | Function Result |
705.982 MHz 15.16 dém 703.764 MHz 13.57 dém
T1 Y 702.9845 MHz 9.25 dBm Occ Bw 9.010989011 MHz T1 1 702.9645 MHz 8.53 dém Occ Bw 9.030969031 MHz
T2 1 711.9955 MHz 9.33 dem T2 1 711.9955 MHz 5.67 dam
— L —

Date: 12.0UL.2018 19:31.33

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

( J1 J

Date: 12.0UL.2018 19:34.39

I e

sectrum e pectrum k2
Ref Level 30.00 GBm  Offset 10.70 di w RBW 300 kHz Ref Level 20.00 Bm  Offset 10.70 di e RBW 300 kHz
jo Att 30ds  SWT 126 s @ VBW 1 MHz Mode Auto FFT fo Att 30d8  SWT 126 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
MiL1] 15.36 dbm| [ETEY] 15.72 dBm
e 708.9820 MHz| a5 706.6240 MHz|
9.030969031 MHZ| Oce Bw 9.090009091 MHz
TN AN A - &
i () LAATAad | WaNP2N : iia YA n o] o on o
|
/ \ /
od + t 0 :
/ | /
-10 di = -10d —
" ) \ J
A~ A SVaN
30 L0 30 I\
X ' "
-40 di -40 di
-50 di 50 d
60 -60
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 708.982 MHz 15.38 dBm ML 1 706.824 MHz 15.72 dem
TL 1 706.4645 MHz .78 dBm Occ Bw 9.030969031 MHz TL 1 706.4446 MHz 8.57 dem Occ Bw 9.090909091 MHz
T2 1 715.4955 MHz 7.20 dBm T2 1 715.5355 MHz 8.19 dem
~ T —

Date: 12.UL.2018 19.34.50

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG791332-01B

Conducted Band Edge

TEL : 886-3-327-3456 Page Number 1 A12-14 of 30
FAX . 886-3-328-4978



SPORTON LAB.
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10 ddRE—BPURIOUS LINE ABS PABS _10 4dRE_$PURIOUS LINE ABS PABS
_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm
-30 dey -30 dBy
-40 dB -40 dBi
] e Ve o el ket e ‘ A, A gt Y-y
-50 dBm— — -50 dBr
4 oo dn
70 dB 70d8
-80 dB 80 dB
-90 di -90 di
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 235.98201 MHz -60.09 dBm -47.09 dB 30.000 MHz 690.000 MHz 100.000 kHz 229.38531 MHz -60.10 dBm -47.10 dB
725,000 MHz 1,000 GHz | 100.000 kHz 992.44505 MHz -59.04 dBm -46.04 dB 725,000 MHz 1.000 GHz 100.000 kHz 963.87363 MHz -58.96 dBm -45,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -48.12 dBm -35.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97726 GHz -48.50 dBm -35.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78978 GHz -44,07 dBm -31.07 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92826 GHz -44.18 dBm -31.18 dB8
7.000 GHz 9.000 GHz 1.000 MHz 7.55761 GHz -43.88 dém -30.88 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.54611 GHz -43.73 dBm -30.73 d&
— .ﬁ-ir_
L J{ J Qi ( J J 4 L)

Date: 12.JUL.2018 19:30:12

Date: 12.JUL. 2018 19:31:22

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG791332-01B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 d&

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Tmck PABS Limit Tmnk PARS
10 diRE—$PURIOUS LINE ABS PABS _10 ddRE—$PURIOUS LINE ABS PABS
P US_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm: -30 dBr
-40 dBm- -40 dBm
. gzl s A IRy N EOSrS A B
50 dB e A\ 50dB L] e
-70 dBi -70 dB
-80 dB -80 dp
90 de 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 231.03448 MHz -60.06 dBm -47.06 dB 30.000 MHz 690.000 MHz 100.000 kHz 685.87706 MHz -59.87 dBm -46.87 dB
725,000 MHz 1,000 GHz | 100.000 kHz 993.81868 MHz -59,04 dém -46.04 dB 725,000 MHz | 1.000 GHz 100.000 kHz 990.79670 MHz -58.68 dBm -45,68 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -47.36 dBm -34.36 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -47.94 dBm -34.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78878 GHz -43.64 dBm -30.64 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.80977 GHz -43.71 dBm -30.71 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54911 GHz -43.68 dBm -30.68 db 7.000 GHz 9.000 GHz 1.000 MHz 7.55061 GHz -43.79 dBm -30.79 d&
— W
( )i ] T o8 ( X ] I v

Date: 12.JUL.2018 19:34:28

Date: 12.JUL.2018 19:33:17

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

pectrum

Date: 12.JUL.2018 19:41:03

Date: 12.JUL.2018 19:42:13

Ref Level 0.00 dém Offset 10.70 dB Mode Auto Sweep Ref Level 0.00 dém Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (01 Avgrwr
Limit rthm—k PABS Limit (thnrk PABS
BPURIOUS _LINE_ABS PABS 10 Adne SPURIOUS LINE_ABS
| & 1 o
_LINE_ABS_ US_LINE_ABS_
-30 dB
40 d8
D Rt
T oy 2oz W- M el s T _ o PO et Pt
o
70 de
-80 dB
-90 dB -90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 234.00300 MHz -59.95 dBm -46.95 dB 30.000 MHz 690.000 MHz 100.000 kHz 595.17241 MHz -60.09 dém -47.09 d&
725,000 MHz 1,000 GHz | 100.000 kHz | 994.36813 MHz -58,94 dBm -45,94 dB 725,000 MHz | 1.000 GHz 100.000 kHz | 978.98352 MHz -58,99 dBm -45,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.23 dBm -32.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.01 dBm -32.01 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79528 GHz -44.04 dBm -31.04 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.91026 GHz -43,97 dBm -30.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54611 GHz -43.67 dBm -30.67 d& 7.000 GHz 9.000 GHz 1.000 MHz 7.54761 GHz -43.68 dBm -30.68 dB
~r -m-m_
L )| J Qi L ] J ¢ -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG791332-01B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0058
30 Normal Voltage 0.0038
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0047

-10 Normal Voltage 0.0059 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0038
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0059

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG791332-01B

Appendix B. Test Results of ERP/EIRP and Radiated Test

[ERP/EIRP]
LTE Band 2/ 1.4MHz (Average) (GT - LC = 1.98 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 0 22.56 0.1803 24.54 0.2844
Middle QPSK 3 0 22.55 0.1799 24.53 0.2838
Highest 3 0 22.62 0.1828 24.60 0.2884
Lowest 1 3 21.85 0.1531 23.83 0.2415
Middle 16QAM 1 3 21.80 0.1514 23.78 0.2388
Highest 1 3 21.96 0.1570 23.94 0.2477
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average) (GT - LC = 1.98 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.53 0.1791 2451 0.2825
Middle QPSK 1 0 22.47 0.1766 24.45 0.2786
Highest 1 0 22.61 0.1824 24.59 0.2877
Lowest 1 0 21.78 0.1507 23.76 0.2377
Middle 16QAM 1 0 21.67 0.1469 23.65 0.2317
Highest 1 0 21.92 0.1556 23.90 0.2455
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC = 1.98 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.54 0.1795 24.52 0.2831
Middle QPSK 1 0 22.49 0.1774 24.47 0.2799
Highest 1 0 22.64 0.1837 24.62 0.2897
Lowest 1 12 21.74 0.1493 23.72 0.2355
Middle 16QAM 1 12 21.74 0.1493 23.72 0.2355
Highest 1 12 21.94 0.1563 23.92 0.2466
Limit EIRP < 2W Result PASS
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LTE Band 2/ 10MHz (Average) (GT - LC = 1.98 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.73 0.1875 24.71 0.2958
Middle QPSK 1 0 22.64 0.1837 24.62 0.2897
Highest 1 0 22.84 0.1923 24.82 0.3034
Lowest 1 0 21.92 0.1556 23.90 0.2455
Middle 16QAM 1 0 21.92 0.1556 23.90 0.2455
Highest 1 0 21.99 0.1581 23.97 0.2495
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = 1.98 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.85 0.1928 24.83 0.3041
Middle QPSK 1 0 22.80 0.1905 24.78 0.3006
Highest 1 0 22.95 0.1972 24.93 0.3112
Lowest 1 0 21.92 0.1556 23.90 0.2455
Middle 16QAM 1 0 21.90 0.1549 23.88 0.2443
Highest 1 0 21.96 0.1570 23.94 0.2477
Limit EIRP < 2W Result PASS
LTE Band 2/ 20MHz (Average) (GT - LC = 1.98 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.82 0.1914 24.80 0.3020
Middle QPSK 1 0 22.77 0.1892 24.75 0.2985
Highest 1 0 22.96 0.1977 24.94 0.3119
Lowest 1 0 21.90 0.1549 23.88 0.2443
Middle 16QAM 1 0 21.94 0.1563 23.92 0.2466
Highest 1 0 21.91 0.1552 23.89 0.2449
Limit EIRP < 2W Result PASS
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LTE Band 4/ 1.4MHz (Average) (GT - LC = 2.18 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 0 22.48 0.1770 24.66 0.2924
Middle QPSK 3 0 22.58 0.1811 24.76 0.2992
Highest 3 0 22.30 0.1698 24.48 0.2805
Lowest 1 3 21.78 0.1507 23.96 0.2489
Middle 16QAM 1 3 21.87 0.1538 24.05 0.2541
Highest 1 3 21.51 0.1416 23.69 0.2339
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC = 2.18 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.45 0.1758 24.63 0.2904
Middle QPSK 1 0 22.55 0.1799 24.73 0.2972
Highest 1 0 22.22 0.1667 24.40 0.2754
Lowest 1 0 21.64 0.1459 23.82 0.2410
Middle 16QAM 1 0 21.82 0.1521 24.00 0.2512
Highest 1 0 21.41 0.1384 23.59 0.2286
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC = 2.18 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.46 0.1762 24.64 0.2911
Middle QPSK 1 0 22.57 0.1807 24.75 0.2985
Highest 1 0 22.25 0.1679 24.43 0.2773
Lowest 1 12 21.61 0.1449 23.79 0.2393
Middle 16QAM 1 12 21.90 0.1549 24.08 0.2559
Highest 1 12 21.40 0.1380 23.58 0.2280
Limit EIRP < 1W Result PASS
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LTE Band 4/ 10MHz (Average) (GT - LC = 2.18 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.61 0.1824 24.79 0.3013
Middle QPSK 1 0 22.72 0.1871 24.90 0.3090
Highest 1 0 22.51 0.1782 24.69 0.2944
Lowest 1 0 21.86 0.1535 24.04 0.2535
Middle 16QAM 1 0 21.94 0.1563 24.12 0.2582
Highest 1 0 21.76 0.1500 23.94 0.2477
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC =2.18 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.77 0.1892 24.95 0.3126
Middle QPSK 1 0 22.84 0.1923 25.02 0.3177
Highest 1 0 22.78 0.1897 24.96 0.3133
Lowest 1 0 21.96 0.1570 24.14 0.2594
Middle 16QAM 1 0 21.97 0.1574 24.15 0.2600
Highest 1 0 21.98 0.1578 24.16 0.2606
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = 2.18 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.55 0.1799 24.73 0.2972
Middle QPSK 1 0 22.86 0.1932 25.04 0.3192
Highest 1 0 22.80 0.1905 24.98 0.3148
Lowest 1 0 21.78 0.1507 23.96 0.2489
Middle 16QAM 1 0 21.95 0.1567 24.13 0.2588
Highest 1 0 21.99 0.1581 24.17 0.2612
Limit EIRP < 1W Result PASS
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LTE Band 12/ 1.4MHz (Average) (GT - LC =-0.72 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 3 0 22.52 0.1786 19.65 0.0923
Middle QPSK 3 0 22.46 0.1762 19.59 0.0910
Highest 3 0 22.42 0.1746 19.55 0.0902
Lowest 1 3 21.78 0.1507 18.91 0.0778
Middle 16QAM 1 3 21.70 0.1479 18.83 0.0764
Highest 1 3 21.68 0.1472 18.81 0.0760

Limit ERP < 3W Result PASS

LTE Band 12 / 3MHz (Average) (GT - LC =-0.72 dB)
RB Conducted ERP
Channel Mode -

Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.46 0.1762 19.59 0.0910
Middle QPSK 1 0 22.38 0.1730 19.51 0.0893
Highest 1 0 22.38 0.1730 19.51 0.0893
Lowest 1 0 21.72 0.1486 18.85 0.0767
Middle 16QAM 1 0 21.66 0.1466 18.79 0.0757
Highest 1 0 21.64 0.1459 18.77 0.0753

Limit ERP < 3W Result PASS

LTE Band 12 / 5MHz (Average) (GT - LC =-0.72 dB)

Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.44 0.1754 19.57 0.0906
Middle QPSK 1 0 22.42 0.1746 19.55 0.0902
Highest 1 0 22.42 0.1746 19.55 0.0902
Lowest 1 12 21.78 0.1507 18.91 0.0778
Middle 16QAM 1 12 21.70 0.1479 18.83 0.0764
Highest 1 12 21.73 0.1489 18.86 0.0769

Limit ERP < 3W Result PASS

LTE Band 12 / 10MHz (Average) (GT - LC =-0.72 dB)
RB Conducted ERP
Channel Mode :

Size | Offset |Power (dBm)|Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.46 0.1762 19.59 0.0910
Middle QPSK 1 0 22.53 0.1791 19.66 0.0925
Highest 1 0 22.43 0.1750 19.56 0.0904
Lowest 1 0 21.76 0.1500 18.89 0.0774
Middle 16QAM 1 0 21.81 0.1517 18.94 0.0783
Highest 1 0 21.73 0.1489 18.86 0.0769

Limit ERP < 3W Result PASS
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Radiated Spurious Emission

LTE Band 2
LTE Band 2 / 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;F:j?ng Pi.vf/;(ler Txlfsasble ” gr;ti?nna POI?S/Z\Z“O”
(dB) (dBm) (dBm) (dB) (dBi)
3700 -54.40 -13 -41.40 -74.95 -65.43 1.43 12.46 H
5555 -52.17 -13 -39.17 -76.14 -63.45 2.01 13.29 H
7403 -48.43 -13 -35.43 -76.33 -57.62 221 11.40 H
Lowest
3700 -55.03 -13 -42.03 -75.27 -66.06 1.43 12.46 Y,
5555 -52.35 -13 -39.35 -76.52 -63.63 2.01 13.29 Y,
7403 -47.92 -13 -34.92 -76.36 -57.11 221 11.40 Y,
3742 -53.56 -13 -40.56 -74.21 -64.59 1.46 12.49 H
5613 -52.33 -13 -39.33 -76.29 -63.61 2.00 13.28 H
_ 7484 -48.28 -13 -35.28 -76.23 -57.42 2.18 11.32 H
Middle 3742 -54.70 -13 -41.70 -75.08 -65.73 1.46 12.49 \%
5613 -52.11 -13 -39.11 -76.38 -63.39 2.00 13.28 Y,
7484 -48.36 -13 -35.36 -76.34 -57.50 2.18 11.32 \Y,
3782 -54.72 -13 -41.72 -75.46 -65.75 1.50 12.53 H
5673 -53.39 -13 -40.39 -77.43 -64.66 2.00 13.27 H
7564 -48.79 -13 -35.79 -76.34 -57.86 221 11.29 H
Highest
3782 -55.60 -13 -42.60 -76.1 -66.63 1.50 12.53 Y,
5673 -52.88 -13 -39.88 -77.2 -64.15 2.00 13.27 Y,
7564 -48.35 -13 -35.35 -76.1 -57.42 221 11.29 Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 4
LTE Band 4 / 20MHz / QPSK
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;F:j?ng Pi.vf/;(ler Txlfsasble ” gr;ti?nna POI?S/Z\Z“O”
(dB) (dBm) (dBm) (dB) (dBi)
3423 -44.19 -13 -31.19 -75.99 -55.09 1.23 12.13 H
5135 -52.22 -13 -39.22 -76.07 -63.12 1.97 12.86 H
6846 -50.88 -13 -37.88 -75.91 -59.84 2.34 11.31 H
Lowest
3423 -57.64 -13 -44.64 -76.06 -68.54 1.23 12.13 Y,
5135 -52.81 -13 -39.81 -76.4 -63.71 1.97 12.86 Y,
6846 -51.25 -13 -38.25 -76.16 -60.21 2.34 11.31 Y,
3447 -57.18 -13 -44.18 -76.26 -68.13 1.24 12.18 H
5170 -49.77 -13 -36.77 -73.73 -60.70 1.97 12.90 H
_ 6892 -50.07 -13 -37.07 -75.55 -59.17 2.35 11.45 H
Middle 3447 -57.25 -13 -44.25 -76 -68.20 1.24 12.18 \%
5170 -52.72 -13 -39.72 -76.32 -63.65 1.97 12.90 Y,
6892 -50.18 -13 -37.18 -75.65 -59.28 2.35 11.45 \Y,
3470 -56.92 -13 -43.92 -76.26 -67.91 1.24 12.23 H
5205 -49.55 -13 -36.55 -73.59 -60.52 1.97 12.95 H
6940 -49.91 -13 -36.91 -75.8 -59.16 2.36 11.61 H
Highest
3470 -57.12 -13 -44.12 -76.21 -68.11 1.24 12.23 \%
5205 -50.26 -13 -37.26 -73.86 -61.23 1.97 12.95 Y,
6940 -49.66 -13 -36.66 -75.95 -58.91 2.36 11.61 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 12
LTE Band 12/ 10MHz / QPSK
Channel FTEAL:_E”; y (EBRnF: ) (I(_jig::]t) I(_)l\rlflrt R;F:j?ng Pi.vf/;(ler Txlfsasble ” gr;ti?nna POI?S/Z\Z“O”
(dB) (dBm) (dBm) (dB) (dBi)
1400 -51.43 -13.00 -38.43 -63.63 -56.38 0.58 7.68 H
2100 -59.82 -13.00 -46.82 -75.20 -67.01 0.90 10.24 H
2800 -58.83 -13.00 -45.83 -75.78 -66.66 1.06 11.04 H
Lowest
1400 -57.94 -13.00 -44.94 -70.20 -62.89 0.58 7.68 \Y
2100 -59.95 -13.00 -46.95 -75.32 -67.14 0.90 10.24 Y,
2800 -58.38 -13.00 -45.38 -75.92 -66.21 1.06 11.04 Y,
1408 -51.27 -13.00 -38.27 -63.40 -56.25 0.58 7.71 H
2112 -59.76 -13.00 -46.76 -75.38 -66.96 0.90 10.26 H
_ 2812 -58.67 -13.00 -45.67 -75.67 -66.51 1.06 11.05 H
Middle 1408 -57.26 -13.00 -44.26 -69.41 -62.24 0.58 7.71 Y,
2112 -59.93 -13.00 -46.93 -75.46 -67.13 0.90 10.26 Y,
2812 -58.16 -13.00 -45.16 -75.70 -66.00 1.06 11.05 \Y,
1416 -56.51 -13.00 -43.51 -68.56 -61.52 0.59 7.75 H
2124 -59.95 -13.00 -46.95 -75.79 -67.17 0.90 10.27 H
2832 -59.12 -13.00 -46.12 -76.22 -66.97 1.07 11.07 H
Highest
1416 -60.07 -13.00 -47.07 -72.10 -65.08 0.59 7.75 \%
2124 -59.43 -13.00 -46.43 -75.24 -66.65 0.90 10.27 Y,
2832 -58.56 -13.00 -45.56 -76.08 -66.41 1.07 11.07 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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